w4 LAV nHhAE EEH=E ®’E5H HARS
low dose FP(CDDP+5-FU) 5-FU 170 mg.” m Day1-5 78
B CDDP 7 mg./m Day1-5
4 RAM RAM 8 mg kg Day1 14H
h‘ﬂ BV+Atezo BV 15 mg kg Day1 21H
A% Atezolizumab 1200 mg~Body |Dayl
4 STRIDE(#][g]) Tremelimumab 300 mg.”Body |[Dayl 28H
(Durvalumab+Tremelimumab) Durvalumab 1500 mgBody |Dayl
STRIDE(25—)L B L&) Durvalumab 1500 mg.”Body |Dayl 28H
GC (CDDP+GEM) CDDP 25 mg./”m Day1,8 218
GEM 1000 mg.” m Day1,8
(7044, ]1CDDP CDDP 80 mg./m Day1 28H
GS(GEM+S1) GEM 1000 mg.” m Day1,8 218
TS-1 60 mg./m Day1-14
GCS(CDDP+GEM+S-1) CDDP 25 mg./m Day1 148
iI2| GEM 1000 mg.” m Day1
bl TS-1 80 mg./ m Day1-7
M |GC(CDDP+GEM)+Durvalumab [CDDP 25 mg/m Day1,8 21
A GEM 1000 mg.” m Day1,8
Durvalumab 1500 mgBody |Day1
GEM GEM 1000 mg.” m Day1,8,15 |28H
Durvalumab Durvalumab 1500 mgBody |Day1 28H
GCS (CDDP+GEM+S-1) CDDP 25 mg./m Day1 148
GEM 1000 mg.”m Day1
TS-1 80 mg/ m Day1-7
GEM GEM 1000 mg.” m Day1,8,15 28H
FOLFIRINOX I-OHP 85 mg./ m Day1 148
CPT-11 180 mg.” m Day1
LV 200 mg/ m Day1
5-FU 400 mg./” m Day1
5-FU 2400 mg./ m Day1-3
weekly Abraxane+GEM Abraxane 125 mg.” m Day1,8,15 28H
GEM 1000 mg.” m Day1,8,15
nal-IR[+5FU+LV nal-IRI 70 mg/m Dayl 14H
LV 200 mg/ m Day1
% i \ 5-FU 2400 mg./ m Day1-3
i [7'04 Y} JFOLFIRINOX |-OHP 85 mg./ m Day1 148
A CPT-11 180 mg/m  |Dayl
4 I-LV 200 mg/ m Day1
5-FU 400 mg.” m Day1
5-FU 2400 mg./ m Day1-3
[7'04 Y0 ImFOLFIRINOX |-OHP 85 mg/ m Day1 148
CPT-11 150 mg.” m Day1
I-LV 200 mg/ m Day1
5-FU 2400 mg./ m Day1-3
[70/hYZImFOLFIRINOX I-OHP 85 mg./m Day1 148
CPT-11 150 mg.” m Day1
I-LV 200 mg./” m Day1
5-FU 2400 mg/ m Day1-3
GEM GEM 1000 mgm ___ [Day18 218




